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Prufinstitut f[rr dos Brqndverholten von Bouprodukten, Dipl.-lng. (FH) Andreos Hoch
Bouo ufsic htlich one*o nnte Pruf-, U berwo chu n gs- u nd Zertifizieru ngsstelle

TEST REPORT
for the proof of Fire behaviour according to DIN 4102, part 1

Priifzeugn is Nr. PZ-Hoch{13028
Translatton of the German tet report - no guarantee for translation of technical terms

Priifinstitul Hoch

Lerchenweg I
D-97650 Flodungen
Tel.: 09778 - 7 40 1 63, Fox A9778 - 7 n 1 64
hoch.flodungen@t-online.de
www

Company:

Description of
samples:

sampling:

Content of request:

validity of 
'

test report:

Result:

FERRARI S.A.
Zone lndustrielle - B.P. 54

F.38352 I.A TOUR DU PIN CEDEX

Polyester fabric coated on both sides with PVC

Name of the material: PRECONTRAINT 331

by the company itself

Proof of flammability to classify building materials to class 81
"schwerentflammba/ according to DIN 4102, part 1

31 st January 20081

The examined product meeb the requlrcmenb of class Bl for
"schwerentflammbare" ( hardly fl ammable) bu i ld i ng materials
according to DIN 1102, part I (tlay 1998) if used in one layer,
suspended fieely or with distance of >40 mm to same or other
plain matcrials.

This test report includes 4 pages and 3 enclosures.

Rernarlc lf the above mentioned building material is not used as product according to MBO $ 2, Abs. 9, Ziffer1, there
is no need for a general buiHing superyisory test report.
This test report is not valid lf the examined buiHing material is used as product in the meaning of state buiHing prescriptions (MBO

$ 20, Abs. 3).
This test repod does not rcplace an eventually necessary proof of applicablllty conceming building superuisory or buildlng lauls in
the meaning of state building prescriptons. This has to be verified by:

- "allgerneine bauautsicfrtlicfre Zulassung" (general buiHing inspectorate approval ) or by
- ,allgerneines bauauftidtlbhes Pfilfzeugnis" (general buiHlng inspectorate certificate) or by
- "Zustimmung im Elnaolhll' (exceptionolapproval)

This test report can underlie building supervbory procedures
- for regular building produ6 for the prescribed proots of conbrmity
- fur non regular building prcducts for the needed proofis of applicability.

Thls test report must nst be published and copie<l wilhout precedirg agreement of the test laboratory and if agreod, only during
valldlty and unchanged conceming appearanco and contents. Agreement of the test laboratory has to be given in any case if nonns
on wtrich the teetE are based or otter technical stendards have changed.

J pmlongation on request.
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1. Description of test material in condition as delivered

PN 1473 PRECONTRAINT 331:

Polyester fabric, white, coated on both sides with PVC,
according to manufacturer no difference between weft and warp orientation

characteristic values deterrnined by the test laboratory:
thickness 0,45 mm, area weight approx. 0,370 kg/m2

The testing laboratory is not provided with further details conceming composition of the
tested building materials. Samples are deposited.

2. Preparation of samples:

The samples were kept in climate chamber 23/50 until they reached constant welght.

3. Arranoement of samples: freely suspended
1f2452: flaming the front in warp orientation
#2453: flaming the back in weft orientation

4. Date of test week 4 in 2003

5. Results: The test has been examined according to DIN 4102 (Mai 1998)
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@
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Measurement Result wth the tested specimen
Dimen-

sion
Test number #2452

ftont
warp

#2053
back

weft

1
Number of specimen anangement
acc. to. DIN 4102fT15, schedule 1 1 1

2
3

Maximum flame heiqht above boftom
edge of the specimen
Time "

40
0:O4

40
0:M

crn
min:s

4
Bum throuqh / meltins
ffi O:O2 0:02 .t. .t. mtn:s

5

6

Observations on the back side of the
specimen
Flames / Glowing
Timet)
Change of color
Time ''

.t.

.t.

.t.

.t.

.t.

.t.

;

.t.

min:s

min:s

7

I
I

Fallinq of buminq droolets
il
Extent
sporatic falling of buming droplets 2)

continuous falling of buming droplets
2l

.t.

.t.

J.

.t.

.t.

J.

.t.

.t.

mtn:s

min:s

1 0

1 1
1 2

sporatic falling of buming droplets 2)

continuous falling of buming clroplets
2)

.t. .t.

tr
J.

\

mtn:s

1 3
Afterflame time at the bottom of the
sieve (max.) .t. .t. {.* ffi 6 ? mrn:s

uH-d
<S" "tg
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Measurement Result with the tested specimen
Dimen-

sion
Test number 12452

front
warp

#2053
bsck

weft

14

lmpairment of the bumer bv dropoing
or fallino material:-l trne - .t. .t. .t. .t. min:s

1 5

1 6

Premature end of test
Final o@urance of buming at the
specimen t)

Time of eventuallv end of test 1)

.t.

.t.

.t.

J.

.t.

.t.

.t.

J.

mtn:s

min:s

1 7
1 8
1 9
20
21

Number of specimen
Front side of specimen 2)

Back side of specimen 2)

flarne lenoth

.t. .t. .t. .t. mln:s

cm

22
23

24
25
26
27

Number of specimen
Place of appearance
Lower ha{f of the specimen 2)
Upper half of the siecimen ")

Front side of specimen 2)

Back side of specimen 2)

.t. .t. .t. .t. min:s

28
29
30

Density of smoke
s 400 o/o * min
> 400 06 * mina)
Diaqram: encl. no.

1 9

1

32

2

%o * min
96 * min

31

Residual lensths: individual valueo'
Specimen 1
Specimen 2
Specimen 3
Specimen 4

67
64
64
63

61
65
67
60

cm
cm
cm
cm

32 Averaoe value. individual test 3) 65 63
33 Photo of specimen in enclosure no. 1 2

34
35
36

Flue gas temperature
Maximum of average value
Time 1)

Diaoram: encl. no.

111
10:00

1

1 1 3
10:00

2

oc

min:s

37 Remarks: - none -

1) inOication of times: from the begin of testlng procedure
2) c}rea<eo off if appticable
3) inAbation of carier/fuam layer separated in case of fir+proofino agents
4) very strong development of smoke
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6. Explanations conceminq the testinq procedure:

I here were no additional tests proceeded because of the residual length of more
than 45 cm

7. SummarV of results and additional establishments tqFire Behaviour:

According to DIN 4'102, part 1, "schwerentflammbare" (hardly flammable) building materials
must meet the requirements of class 82.
Pursuant to additional tests in the ignitability apparatus this can be determined.
8. Soecial remarks:
. This report is only valid for the material as described under paragraph 1. In combination

with other materials or with additional coatings or grounds etc. the burning behaviour may
differ.

. This test report is not valid far the exposure to outdoor climate conditions, Washlng or
cleanjng with chemicals.

' This test report is not valid, as soon as the fabric is used as a building product in the sense
of the "Landesbauordnungen" (stale buildjng requirements, MBO S 20, par. 3).

. This test report is no substitute for a General Building Inspectorate Certificate.
' This teet roport i6 granted wiihout prejudice to the rights of third parties, im particular private

proprietary rights.
. In General Building Inspectorates procedures this test report can be based for

o regular building materials for the required proof of accorctance
o for not regular building materials for the required proof of applicability

L Validitv: Thi6 test report is valid until the mentioned date on page 1.

Fladungen, 24^ January 20O3

clerk in charge:

J-tr 'H-""-." 6^M"lk)^
Head of the test laboratory:

o , r Measurementt Result with the tested specimen drmen-
sionIesI-no. #2452 #2453

1 residual length 65 63 cm
2 max smoke temperatrtre 4 1 1 't13 "c

density of smoke - integral 1 9 a) o/omin

4 remarks: - none -

fficnunos'*'i@
\!y RAoUNG6{'u",(Dipl.-lng.(FH) Jrlrgen Hammer) (Dipl.-lng.(FH) Andreas Hoch)



/1 , -? ,'< Pr0finsfiful Hoch
r{?9ry !'11::Y"ei

Fladunoen Ll-Yl65U l loounge"l

enclosure 1 test reDort PZ-Hoch-03028

,,Brandschacht"-test #2452
Precontraint 331: Front in warp orientation

#2452, Ferrati, Precontraint 33'1, warp orientation
resudal length.: 65 cm. smoke temp.: 111'C.

smoke-lnt.: 19 7omin.
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results of measurement:
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enclosure no.2 to test report no. PZ-Hoch-03028

,,Brandschacht"-test #2453
Precontraint 331: Back in weft orientation

results of measurement:

#2453. Ferrari. Precontraint 331 . weft orientation
residual length.: 63 cm, smoke temp.: 113'C.

smokelnt.: 32 o/omin.

100
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6 0 0
c u  c ; <
a n  E -' ' ( D
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200
180
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o 0 u
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0

testino time 10 minutes
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enclosure 3 to the test report no. PZ-Hoch-03028

Test for normal flammability
classifying 82 accorcling to DIN 4102

1 . Description of test material in condition as delivered

PN 1473 PRECONTMINT 331:

Polyester fabric, white, coated on both sides with PVC,
according to manufacturer no difference between weft and warp orientation

characteristic values determined by the test laboratory:
thickness 0,45 mm, area weight approx. 0,370 kg/m'�

The testing laboratory is not provided with further details concerning composition of the
tested building materials. Samples are deposited.

2. Peparation of samples:

Out of the material there have been cut samples for the ignitability apparatus.
The samples were kept in a climate 23150 until they reached constant weight.

3. Arranqement of samples: freely suspended

week 3 in 20034. Date of test

5. Results:

ignitability apparatus
Edge-Test Edge-Test

warp orientalion weft orientation

samptes no. 1 4 5 1 5

igni t ion') 1 1 1 1 1 1 1 S

reaching the mark of measuremenl')2)
Max. flame height 1 1 1 3 1 1 '1 . ) 1 3 I J 1 2 1 4 cm
t ime 1 0 1 2 7 ql 7 6 1 2 s
self cessation of the flames
end of afterflame') 1 1 1 3 1 0 1 1 8 1 1 8 11 I '15

S

flames were extinouished after"

smoke development (visual) little little
dropping of burning material during 20 s') S

aooearance after test:
warp orientation: burned out conical till max. height 11 cm x width 2 cm.
Weft orinetation: burned out conical till max. heiqht 8 cm x width 1.5 cm.

" time mentioned from the beginning of the test
-' during 20 Sec
./. no appearance
- no information

6. - none -

7. Ooinion conceminq the droppinq of burnino material:

The tested material is classified as not dropphg burnlng materlal.

6frcHuNcs--,o)>.
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